REF. NO. PART NO. PART NAME QTY PART NAME
1 4UE1-21010-00 Frame 1 EARR A
2 4UB1-77302-00 Rubber Set,Seat 2 JE R A
3 4UB1-76330-10 Plug60*40 4 AU 9.60*40
4 4UE1-13901-00 Battery Bracket 1 it 4
5 4UE1-21011-00 Seat Cushion Holder 2 R 5 Bh
6 4UE1-14901-00 Controller Box Holder 1 ik
7 4UE1-15901-00 Battery Box Holder il FL it 1
8 4UB1-76873-00 Plug 40x20 2 40%20 Hift3E L
9 4UB1-76875-00 Plug 25x40 2 40x25i 3 3k
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-71114-10 Fixed Hood Latch Hook 2 L
2 4UB1-71115-00 Ring 2 LA
4UB1-71112-041 Removable Maintenance Hood Cover (Burgundy Red) 1 HITHIBR (2 R 55 4T)
4UB1-71112-072 Removable Maintenance Hood Cover (Gemstone Blue) 1 TR (6 7 )
3 4UB1-71112-054 Removable Maintenance Hood Cover (Quick sand) 1 I THIBR (VD13 3)
4UB1-71112-063 Removable Maintenance Hood Cover (Camouflage) 1 TR ()
4UB1-71112-025 Removable Maintenance Hood Cove (Pearl Black) 1 HITHIAR (2 Bk 58)
4 4UB1-71111-025 Removable Decorative Hood 1 TR AR
5 Q397A ST4.2 Spring Nut ST4.2 (Q397A) 9 Q397A ST4.2 ST4.2 (Q397A) H I g h}
6 GB/T 845 ST4.2x13 Screw ST4.2x13 (GB/T 845) 16 GBIT 845 ST4.2x13 - F-Hifit Sk [ BOBAT
4UB1-71113-041 Removable Hood (Burgundy Red) 1 T (3 R A5 4T)
4UB1-71113-072 Removable Hood (Gemstone Blue) 1 e EXEr)
7 4UB1-71113-054 Removable Hood (Quick sand) 1 I TH] 52 (VD3 3)
4UB1-71113-063 Removable Hood (Camouflage) T ()
4UB1-71113-025 Removable Hood (Pearl Black) 1 BIES 22739
8 4UB1-71001-00 Grill Front 1 iR
9 QC/T 608 M6 Spring Nut M6 (QC/T 608) 9 QCIT 608 M6 B H izt
10 GBIT 973 M6x16 Screw M6x16 (GB/T 973) 6 GBIT 973 M6x16 -7 Hi A i 4T
1 GBIT 845 ST4.2x13 Screw ST4.2x13 (GB/T 845) 10 GBIT 845 ST4.2x13 Mk 3k F Big4T
12 Q397A ST4.2 ST4.2 Spring Nut ST4.2 (Q397A) 10 Q397A ST4.2 ST4.2 (Q397A) H I Jy gk}
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-71171-00 Front Fender, L 1 AR
2 4UB1-71181-00 Front Fender, R 1 HFEATE AR
3 GBIT 973 M6x16 Screw M6x16 (GB/T 973) 10 GBIT 973 M6x16 -7 M A i 4T
4 4UB1-71281-00 Rear Fender, R (Golf version only) 1 JEATRRIRAR CIUPR 5 FER R A )
5 4UB1-71261-00 Rear Fender, L (Golf version only) 1 JE AR AU PR 5 FER R A
6 GBIT 973 M6x16 Screw M6x16 (GB/T 973) 12 GBIT 973 M6x16 -7 Hi K i 4T
7 Q397A ST4.2 Spring Nut ST4.2 (Q397A) 4 Q397A ST4.2 [ I# Frig
8 GBIT 845 ST4.2x13 SCREW ST4.2x13 (GB/T 845) 4 GBIT 845 ST4.2x13 Mk 3k [ Big4T
9 GBIT 6187.1 M6 Nut M6 (GB/T 6187.1) 2 GBIT 6187.1 M6 7~ 1124 [ {4 4k £
10 4UB1-71178-00 Reflecting Film 2 SO
1 4UB1-80209-00 Rear Tail Light 2 JE R
12 GBIT 973 M4x25 Screw M4x25 (GB/T 973) 4 GBIT 973 M4x25 -2 i Sk hz4T
13 GBIT 6187.1 M4 Nut M4 (GBIT 6187.1) 4 GBIT 6187.1 M4 75 iy i 2% [ {4 £k £
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-71120-00 Panel, Dashboard 1 kG
2 GBIT 973 M6x16 Screw M6x16 (GB/T 973) 10 GBIT 973 M6x16 |- i k4T
3 QC/T 608 M6 Spring Nut M6 (QC/T 608) 10 QC/T 608 M6 B i #ii i
4 4UB1-71146-00 Steering Wheel Maintenance Cover 1 J5 e A AE
5 4UE1-71121-00 Gearshift cover 1 ot sg
6 4UB1-86200-00 TFT Multimedia Screen (10") 1 LR (105
7 4UB1-71143-00 Glovebox 1 filg Pt it
8 4UB1-77146-00 Glovebox Cushion Rubber fitg P i I AR
9 4UB1-71147-00 Glovebox Switch ft IR R ekl
10 4UB1-71144-00 Cup Holder 1 MIE
1 GBIT 973 M5x10 Screw M5x10 (GB/T 973) 4 GBIT 973 M5x10 -2 i 24T
12 Screw ST4.2x16 Screw ST4.2x16 (GB/T 845) 4 ST4. 21 R Sk 4 BURAT
13 4UB1-71145-00 Glovebox Mounting Plate 2 ER=iedin
14 GBIT 845 ST4.2x13 Screw ST4.2x13 (GBI/T 845) 8 GBIT 845 ST4.2x13 -4k 3k F Big4T
15 4UB1-71125-00 Parking Handle Dustproof Rubber 1 SRR A
16 4UB1-7112200 Meter Cover 1 ARG
17 4UB1-71123-00 Meter Plastic Holder 1 XK
18 4UB1-71124-00 Middle Glove Box 1 TR EYG
19 4UE1-14211-00 1 FEHARRIT
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-71241-00 Seat, Cover Plate, L 1 JEEA 7 BB
2 GB/T 973 M6x16 Screw M6x16 (GB/T 973) 6 GB/T 973 M6X16 74 K i Sk 4T
3 4UB1-71113-00 Fixed Hood Ring 2 T B2 A I
4 GBIT 973 M6x16 Screw M6x16 (GB/T 973) 8 GBIT 973 M6x16 |- f i kb 4T
5 GBIT 973 M6x16 Screw M6x16 (GB/T 973) 2 GBIT 973 M6x16 |- H i S h4T
6 4UB1-71231-00 Seat, Cover Plate, Front 1 A i BB
7 QC/T 608 M6 Spring Nut M6 (QC/T 608) 4 QC/T 608 M6 B i i i
8 4UB1-71242-00 Seat, Cover Plate, R 1 PR A LA
9 4UE1-80576-00 1 BUFFFK




REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-71252-00 Floor Cover, Foot Rest, Front 1 HOA AT
2 QC/T 608 M6 Spring Nut M6 (QC/T 608) 30 QCI/T 608 M6 BAY i # 4% £}
3 4UB1-71263-00 Retaining Rubber Clip 2 PRI B R i %
4 4UB1-71262-10 Retaining rubber 1 RIS B
5 GB/T 96.1 10 Washer 10(GB/T 96.1) 8 GB/T 96.1 10 K#H
6 GB/T 845 ST4.8x19 Screw ST4.8x19 (GB/T 845) 4 GB/T 845 ST4.8x19 Al ik Sk A Big4T
7 GB/T 973 M6x16 Screw M6x16 (GB/T 973) 16 GB/T 973 M6x16 |-l K i SkUR4T
8 GB/T 96.15 Washer 5(GB/T 96.1) 4 GB/T 96.1 5 K#[E
9 4UB1-71251-00 Foot Plate 1 HiR
10 GB/T 973 M6x16 Screw M6x16 (GB/T 973) 13 GB/T 973 M6x16 |-l K i SkUR4T
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-79261-00 Chassis Protaction Plate 1 JEAEHR
2 GB/T 973 M6x16 Screw M6x16 (GB/T 973) 18 GB/T 973 M6x16 |-l K i SkUR4T
3 GB/T 96.18 Washer 8 (GB/T 96.1) 18 GB/T 96.1 8 K#[E
4 4UB1-75521-00 Tool bags 1 Bl % T AL AL
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-31200-00 Front Shock Strut Body Assy, L 1 ARREXHAS
2 4UB1-31400-00 Front Shock Strut Body Assy, R 1 ARRAEXHAS
3 4UB2-31210-00 Front Shock Assy 2 HIREER
4 4UB1-31270-00 Bearing35 2 KA 35
5 GB/T 893.1 64 Circlip 64(GB/T 893.1) 2 GB/T 893.1 64 L5t 14
6 4UB1-31553-00 Brake Disc, Front 2 R4
7 4UB1-31551-00 Wheel Hub, Front 2 [LE{£3
8 4UB1-32552-00 Bolt 8 i
9 GB/T 5783 M8x20 Bolt M8x20 (GB/T 5783) 8 GB/T 5783 M8x20 7~ ffi Sk ig4z
10 4UB1-31260-00 Oil cup M6 2 GB 1152 M6 iii#f
11 4UB1-31240-00 Ball Joint Stud 2 I 3 SR 1T
12 4UB1-31232-00 Coupling Mounting Plate 2 TRATT 2 B
13 GB/T 819.1 M6x16 Bolt M6x16 (GB/T 819.1) 4 GB/T 819.1 M6x16 |4l i Sk 424T
14 GB/T 9458 M10x1.25 Slotted Nut M10x1.25 (GB/T 9459) 2 GB/T 9458 M10x1.25 7 ffi J 1 86}
15 GB/T 91 2.5%25 Cotter Pin 2.5x25 2 GB/T 91 2.5x25 J 144
16 4UB1-31310-10 A-Arm Welding ,R 1 FAE R AL
17 GB/T 6187.2 M12x1.25 Nut M12x1.25 (GB/T 6187.2) 4 GB/T 6187.2 M12x1.25 7N ffiid: 241 F g B}
18 4UB1-31120-00 A-Arm Bushing 4 AT LR
19 4UB1-31101-00 A-Arm Pivot Shaft 4 A
20 4UB1-31110-10 A-Arm Welding, L 1 FEAB A
21 4UB1-31420-20 Upper Pivot Ball ASSY 1 LRk
211 GB/T97.1 14 Washer 14 (GB/T 97.1) 2 GB/T 97.1 14V
21-2 4UB1-31209-00 Cushion Rubber 2 i
21-3 4UB1-31202-00 Upper Pivot Ball A 2 BRIBIA
21-4 4UB1-31203-00 Lower Pivot Ball B 2 BB
22 4UB1-31100-00 A-Arm Assy (Bushing & Rubber) ,L 1 FENE B (EABZPE)
23 4UB1-31300-00 A-Arm Assy (Bushing & Rubber) ,R 1 FAE SR (A ZPE)
24 GBIT 6187.2 M14x1.5 Nut M14x1.5 (GB/T 6187.2) 2 GBIT 6187.2 M14x1.5 7 fij i 24 i 1 it}
25 4UB2-31211-00 Front Shock Spring 2 T U R
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-32102-00 Lower A-Arm Axle, Rear 8 J& AR 2k
2 4UB1-32103-00 Upper A-Arm Rubber, Rear, L 24 J5 e AR ()
3 4UB1-32105-00 Lower A-Arm Bushing, Rear, L 8 JEk FAERE
4 4UB1-32110-00 Upper A-Arm Welding, Rear, L 1 J5 e AR I
5 4UB1-32310-00 Upper A-Arm Welding, Rear, R 1 JEA AR
6 GBIT 6187.2 M10x1.25 Nut M10x1.25 (GB/T 6187.2) 16 GBIT 6187.2 M10x1.25 /< fftid: 2% T (1 8182 B
7 4UB1-32130-10 Lower A-Arm Welding, Rear, L 1 J5 TR AR A
8 4UB1-32330-10 Lower A-Arm Welding, Rear, R 1 JEA T AR
9 4UB1-32145-00 Upper Hub Bush, Rear 2 JEHUB TR &
10 4UB1-32143-00 Bolt M10x1.25x135 2 JERAT T e b
11 4UB1-32201-00 Bolt M10x1.25x50 4 JE R b e R
12 4UB1-32230-00 Shock absorber ASSY, Rear 2 SRR B LA
13 4UB1-32146-00 Lower Hub Bush, Rear 2 JEHUB LF %
14 4UB1-32150-00 Seal 61.5 43 12 2 JHiE 61.5 43 12
15 4UB1-32141-00 Carrier Bearing Wheel, Rear 2 J& K
16 4UB1-32170-00 Bearing 34 2 &34
17 4UB1-3216-000 Seal 58 41.2 12 2 Wil 58 41.2 12
18 GBIT 893.158 Circlip 58(GBIT 893.1) 2 GB/T 893.1 58 LA #uk41E
19 4UB1-32142-00 Bolt M10x1.25x110 2 JERAT LR
20 4UB1-32551-00 Wheel Hub, Rear 2 JER#
21 4UB1-32554-00 Brake Disc, R 2 JEREAR A
22 4UB1-32552-00 Bolt 8 i s
23 GBIT 5783 M8x20 Bolt M8x20 (GB/T 5783) 8 GBIT 5783 M8x20 75 fii kit
24 4UB1-X5514-00 Carrier Bearing Wheel Assy, Rear 2 B E S SN0




REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-23500-00 Front Axle Assy 1 HIMRALE
2 4UB1-23700-00 Mounting Plate 1 HIMR 23R
3 GB/T 5789 M8x80 Bolt M8x80 2 GB/T 5789 M8x80 7 ffik 4 ik
4 GB/T 5789 M10x1.25x85 Bolt M10x1.25x85 2 i 45842 GB/T 5789 M10X 1.25X 85
5 GB/T 6187.2 M10x1.25 Nut M10x1.25 2 GB/T 6187.2 M10x1.25 /#1744 [fil [ #1451}
6 GBIT 6187.1 M8 Nut M8 (GB/T 6187.1) 2 GBI/T 6187.1 M8 /511 4 i [ Bid% £}
7 4UE1-23600-00 Front Drive Axle 1 A% %
8 M10x1.25x25 Bolt M10x1.25x25 6 M10x1.25%25 it Sk 4 /8 ff g
9 GBI/T 93 10 Spring Washer 910 6 GB/T 93 10 #fi {44
10 GB/T 97.1 10 Flat Washer ¢10 6 GB/T 97.1 10 “F#4
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-23900-00 Rear Axle Assy 1 JE MR
2 4UB1-32142-00 Bolt M10x1.25x110 2 Jei M B iR
3 M10x1.25 Nut M10x1.25 2 M10x1. 2575 #7524 18] (4 g 1)
4 4UE1-23300-00 Rear Drive Axle 1 JE Ak
5 M10x1.25x25 Bolt M10x1.25x25 6 M10x1.25x25 it Sk 4 /8 ff g
6 GB/T 93 10 Spring Washer ¢10 6 @107 24
7 GB/T 97.1 10 Flat Washer ¢10 6 @10 P
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-41102-00 Cover,Steering Wheel 1 J7 R A8 A R
2 4UB1-41110-00 Wheel, Steering 1 Ty A
3 4UB1-41101-00 Holder, Steering Wheel 1 T 1 45k ]
4 4UE1-41130-00 Column,Steering 1 EPS# [ 20 1
5 4UE1-41140-00 EPS Steering Shaft 1 EPS b - 4 LA
6 4UE1-41152-00 1 EPS 22 B
7 4UE1-41150-00 EPS 1 EPSALF
8 4UE1-41160-00 1 EPS T &% ]+ L
9 4UB1-41120-20 Steering ASSY 1 J7 LA
10 4UB1-41109-10 Bush B 1 I3 EHLg B
1" 4UB1-41108-10 Cushion Rubber A 1 Ji TN A
12 4UB1-41107-00 Cushion Rubber of Clip , Steering 2 7 L PR R 4l
13 4UB1-41170-00 Tie Rod End B 2 J7 EHLER Sk 15
14 4UB1-41106-00 Horn Switch 1 ACECIVISIPS
15 4UB1-51830-00 Steering Wheel Plastic Sleeve 1 J7 AR
16 4UB1-80610-00 Switch Bracket Assembly 1 iE S St
17 GB/T 70.1 M5x20 Screw M5x20 (GB/T 70.1) 6 GBI/T 70.1 M5x20 P/ i [l H: Sk #R4T
18 GBIT 6171 M12x1.25 Nut M12x1.25 (GB/T 6187.2) 2 GBIT 6171 M12x1.25 75 f i £}
19 GBIT 93 12 Spring Washer 12 (GB/T 93) 1 GB/T 93 12 ik [t
20 GBIT 97.112 Washer 12 (GB/T 97.1) 1 GBI/T 97.1 12 “P# 4
21 GBIT 5789 M10x1.25x20 Bolt M10x1.25x20 (GB/T 5789) 8 GB/T 5789 M10x1.25x20 /N ik 4 HilgH: ()
22 GB/T 6187.2 M10x1.25 Nut M10x1.25 (GB/T 6187.2) 4 GB/T 6187.2 M10x1.25 /#1424 [f [ #1051}
23 GBIT 6173 M12x1.25 Nut M12x1.25 (GB/T 6173) 1 GBIT 6173 M12x1.25 75 f i £}
24 GB 31.3 M10x1.25x55 Bolt M10x1.25x55 2 GB 31.3 M10x1.25%55 /A kIS FF i FLiZ#E
25 GB/T 97.1 10 Washer 10 (GB/T 97.1) 4 GBI/T 97.1 10 “F#4
26 GBIT 9458 M10x1.25 Slotted Nut M10x1.25 (GB/T 9459) 2 GB/T 9458 M10x1.25 /N #ii TR £}
27 GBIT 91 2.5x25 COTTER PIN 2.5x25 2 GB/T 91 2.5x25 JF 14
28 GB/T818 M4x6 Screw M4x6 (GB/T 818) 2 GB/T818 M4x6 i fit KkiRET
29 GB/T93 8 Spring Washer 8 (GB/T 93) 4 GB/T 93 8 i1 [H
30 GB/T 5789 M8x25 Bolt M8x25 (GB/T 5789) 4 GB/T 5789 M8x25 7\ ffiik 2 THIlAHE ()
31 4UB1-X8061-00 Horn Switch Assembly 1 BT A
32 GBIT 5789 M8x20 Bolt M8x20 (GB/T 5789) 5 GB/T 5789 M8x20 7\ ffiik 2 THIlAHE (X))
33 GB/T 6187.2 M8 Nut M8 (GB/T 6187.2) 2 GB/T 6187.2 M8 ffi i 22 1 1 B &
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-24503-00 Nut, Wheel 8 A 4 B}
2 4UB1-24560-00 Rim (AL) 2 e
3 4UB1-24110-00 Tire F/L, 25x8-12 Off Road 1 AT25x8-12 IG5 Jifif (i /e)
4UB1-24120-00 Tire FIR, 25x8-12 Off Road 1 AT25x8-12 IG5 Jifie (A
4 4UB1-32540-00 Valve, Rim(TR412) 4 SITMEAE
5 4UB1-X5463-10 Wheel ASSY FIR (AL) 25x8-12 Off Road 1 AU () 25x8-12 T
6 4UB1-X5461-10 Wheel ASSY FIL (AL) 25x8-12 Off Road 1 JERTREULIE (H1) 25x8-12 iRET
7 GBIT 91 4x32 Cotter PIN 4x32 2 GBIT 91 4x32 JF 14}
8 4UB1-24504-00 Slotted Nut M20x1 2 M20X 175 ffi FF A F
9 GBIT 1230 20 Washer 20 (GB/T 1230 ) 2 GB/T 1230 20 #4454 Fi e 4 i 2 el
10 4UB1-23106-00 Clamp 1 N4
11 4UB1-23108-00 Boot 1 Bick s
12 4UB1-23109-00 Circlip A 1 R A
13 4UB1-23400-00 Front Drive Axle ASSY 2 HTERSE A1
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-24503-00 Nut, Wheel AR R B
2 4UB1-24560-00 Rim (AL) 2 e
3 4UB1-24130-00 Tire, R/R25x10-12 Off Road 2 AT25x10-12 1558 il 54
4UB1-24140-00 Tire, R/L25x10-12 Off Road AT25x10-12 558 il (R 7e)
4 4UB1-24540-00 Valve, Rim(TR412) 4 Rl it
5 4UB1-X5563-10 Wheel ASSY RR (AL) 25x10-12 Off Road 1 FilRE A (B 25%10-12 B}
6 4UB1-X5561-10 Wheel ASSY RL (AL) 25x10-12 Off Road 1 FEJREUE (B) 25%10-12 R}
7 GBIT 91 4x32 Cotter Pin 4x32 2 GBIT 91 4x32 JF [}
8 4UB1-24504-00 Slotted Nut M20x1 2 M20x1 75 iy T aF
9 GBIT 1230 20 Washer 20 (GB/T 1230) 2 GB/T 1230 20 454 F i 5 2 2
10 4UB1-23106-00 Clamp 1 AN
11 4UB1-23108-00 Boot 1 sk s
12 4UB1-23109-00 Circlip A 1 R A
13 4UB1-23100-10 Rear Drive Axle ASSY L 1 T2 JERRIE KRR
14 4UB1-23200-10 Rear Drive Axle ASSY ,R 1 HiJF ERIE SR




e s 1
0
i
= o
e 2 -

REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-51200-10 Head Rest 2 Sk
2 4UB1-51102-10 Pin, Seat ASSY 2 JEE[E 4
3 GB/T 5789 M8x16 Bolt M8x16 (GB/T 5789) 4 GB/T 5789 M8x16 /~ffiik 4 Highe (KD
4 4UB1-51101-00 Seat Lock 2 JAE PR AR
5 4UB1-51100-00 Seat Cushion ASSY 1 IR
6 4UB1-51310-00 Back Rest 1 ERY
7 GB/T 5789 M6x16 Bolt M6x16 (GB/T 5789) 8 GB/T 5789 M6x16 7~ ffiik 4 HigHe (KD
8 4UB1-54600-00 Folding Arm Rest, R 1 BHRFAMA
9 4UB1-54500-00 Folding Arm Rest, L 1 WBHRFAME
10 4UB1-52220-10 Headrest Bracket Assy 1 Sl e S
1 4UB1-52301-00 Mounting Bracket 2 JE AR e S
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-86100-00 Bluetooth Speaker 1 ]
2 4UB1-86101-00 Speaker mounting plate 2 5[] 52 B
3 GB/T 5783 M6x16 Bolt M6x16 (GB/T 5783) 2 GBIT 5783 M6x1675 ffi ki ke
4 GB/T 6187.1 M6 Nut M6 (GB/T 6187.1) 2 GB/T 6187.1 M6 ff1 7% 4 1 F 9145 ~F
5
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-45520-00 Parking Brake Cable 2 YRR AN
2 GB/T 5789 M8x16 Bolt M8x16 (GB/T 5789) 2 GB/T 5789 M8x16 7~ ffiik 2 Mg (KD
3 4UB1-45503-00 Parking Handle Axis 1 YRR R AT
4 4UB1-45502-00 Spring, Parking Handle 1 BRI L5
5 4UB1-45504-00 Bushing 1 YRR RIE
6 GB/T 6187.1 M6 Nut M6 (GB/T 6187.1) 1 GBIT 6187.1 M6 75 1124 [ {4 4k £
7 4UB1-45510-00 Parking Handle ASSY 1 BEAETFRIHLI K
8 GB/T 96.1 6 Washer 6 1 GBI/T 96.1 6 K#[E
9 4UE1-42610-00 Gear shifter Assy 1 e AR
10 4UB1-42611-00 Knob Shifter 1 AT TN
11 GB/T 5789 M8x20 Bolt M8x20(GB/T 5789) 3 GB/T 5789 M8x20 7~ ffyik 24 g (KD
12 4UE1-43140-00 Electronic accelerator 1 IR RS
13 GB/T 5789 M6x16 Bolt M6x16(GB/T 5789) 3 GB/T 5789 M6x1675 i 4 g ()
14 GBIT 894.1 16 Circlip 16 2 GB/T 894.1 16 %l #it4
15 4UB1-44160-30 Padel, Brake 1 FIEERERE CUNESHO
16 4UB1-44104-00 Spring A,Brake Padel 1 FUZE BT (B4 5305
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UE1-11000-00 10kw AC Motor Assy 1 10kw AR HENHLER
2 4UE1-12000-00 Transmission Box Assy 1 AR KR
3 4UE1-11901-00 Motor Mounting Bracket 1 HBIHL 2 S
4 4UE1-12901-00 Transmission Mounting Bracket 1 AR TR 2SR
5 GB/T 5789 M10x1.25x40 Bolt M10x1.25x40 (GB/T 5789) 6 GB/T 5789 M10x1.25%20 7 i 4 [HME#: ()
6 GB/T 5789 M10x1.25x20 Bolt M10x1.25x20 (GB/T 5789) 9 GB/T 5789 M10x1.25%20 7 22 R (O
7 GBIT 6187.2 M10x1.25 Nut M10x1.25 (GB/T 6187.2) 4 GBIT 6187.2 M10x1.25 7 ffy 24 i £ S 1}
REF. NO. PART NO. PART NAME QTY PART NAME
1-1 4UE1-13100-00 Lead acid battery 12V 140AH 1 HYRR I 12V 140AH
1-2 4UE1-13100-A0 Lithium battery 72V 150AH 1 AL 72V 150AH
2 4UE1-13902-00 Battery platen 3 Hth AR
3 4UE1-83240-00 Battery connection cable 5 RENCESE 223
4 4UE1-83230-00 Battery cable (Negative) 1 FEh R
5 4UE1-83220-00 Battery cable (Positive) 1 Lt IERRZR
6 GB/T 5789 M10x1.25x40 Bolt M10x1.25x40 (GB/T 5789) 6 GB/T 5789 M10x1.25x20 7 ffj i 24 [ 4 (k)
7 GB/T 5789 M10x1.25x20 Bolt M10x1.25x20 (GB/T 5789) 9 GB/T 5789 M10x1.25x20 7N ik £ I (KO
8 GB/T 6187.2 M10x1.25 Nut M10x1.25 (GB/T 6187.2) 6 GBIT 6187.2 M10x1.25 / fij i 24 i 1 it
REF. NO. PART NO. PART NAME QTY PART NAME
1-1 4UE1-14200-00 Charger (Lead acid battery) Fo LA (B
1-2 4UE1-14200-A0 Charger (Lithium battery) 1 o g (LD
2 4UE1-12000-00 Controller 1 il 3%
3 4UE1-11901-00 Controller Box Holder 1 HE &
4 GBIT 6187.2 M6 Nut M6 (GBIT 6187.2) 12 GBIT 6187.2 M6 7~ fi1i: 2% i [ £z £
5 GB/T 5789 M6x50 Bolt M6x50 (GB/T 5789) 4 GBIT 5789 M6x50 75 fiji3: 2% il (4
6 GB/T 5789 M6x16 Bolt M6x16 (GB/T 5789) 8 GBIT 5789 M6x16 75 fi1i3: 2% il (K
7 GB/T 5789 M6x25 Bolt M6x25 (GB/T 5789) 4 GBIT 5789 M6x25 7 fiji3: 2% it (K
8 4UE1-14300-00 DC-DC 1 DC-DC
9-1 4UE1-14201-00 Charger plug (American standard) 1 FeHiEk (bR
9-2 4UE1-14202-00 Charger plug (European standard) 1 FeHiEk (RRAR)
9-3 4UE1-14203-00 Charger plug (Australia standard) 1 FeHERk AR




REF. NO. PART NO. PART NAME QTY PART NAME
1 i 1 4UE1-83210-00 Main Wire Cable 1 FE g
@g x;f('-'P o~ \.\ 2 4UE1-83240-00 Battery connection cable 5 Bt R L,
. o . 3 4UE1-83230-10 Battery cable (Negative) il R A7 AR 2
1 4 4UE1-83220-10 Battery cable (Positive) 1 F it E AR 2%
s =9 7l 1 ' 5 4UB1-80520-00 Light Switch 1 73
— e T[T (e 3 6 4UB1-80530-00 HI/ LO Beam Switch 1 IR
oy ’ \ 'l! 7 4UE1-80573-00 Tipping Switch 1 KT
" B 1 LN T 8 4UB1-80560-00 Winch Switch 1 A BIFK
-y o % /IIED' 9 4UB1-80540-00 Emergency Alarm Switch 1 faadfxk
s 1t el 10 4UB1-80550-00 Rear Differential Lock Switch. 1 R
€ & X 11 4UB1-80590-00 Turn Signal Switch 1 A%
% ) 12 4UE1-80571-00 HIL Speed Switch 1 (SIS
—\\ - 13 4UE1-80572-00 2WD-4WD Switch 1 DY 5K T %
W 14 4UB1-80910-00 Reverse Relay ASSY 1 37 e 25
» ' “' 15 4UB1-80510-00 Ignition Switch 1 B
z 16 4UB1-80640-00 Horn 1 LLIEN
4 ; 17 GBIT 5789 M6x16 Bolt M6x16 (GB/T 5789) 1 GBIT 5789 M6x16 7~ ff1 i 4 g (k)
: 18 4UB1-80208-00 Flasher Relay ASSY (LED) 1 [Ny 25 (LED)
19 4UB1-81010-00 Battery Belt 1 AL
20 4UE1-80980-00 Start Battery (12V 20Ah) 1 HJf (12V 20Ah)
21-1 4UE1-80320-00 LCD Meter (Lead acid battery) 1 WA (YRR
21-2 4UE1-80330-00 LCD Meter (Lithium battery) 1 WERA R (LD
22 4UB1-80630-00 USB Charger Plag 1 USB7c 2%
23 4UB1-80850-00 Parking Switch 1 BEFTFR
24 4UE1-80576-00 Emergency Power-Off Swtich 1 BEIFR
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-44350-00 Front Brake Hose Assy (Driver Side) 1 HOR 22 A
2 4UB1-44320-00 Brake Master Pump ASSY 1 il zh E A
3 4UB1-44360-00 Front Brake Hose Assy (Passenger Side) 1 i AT I LA
4 GB/T 16674.1 M8x30 Bolt M8x30 (GB/T 16674.1) 2 GB/T 16674.1 M8x30 7~ ik A 1HgE (/)
5 GB/T 6187.1 M8 Nut M8 (GB/T 6187.1) 2 GB/T 6187.1 M8 /N fijidi 2 [fi H iR Rk
6 4UB1-44327-00 Putter 1 F TR A
7 GB/T 91 2.0x25 Cotter Pin 2.0x25 1 GB/T 91 2.0x25 Jf 144
8 4UB1-44506-00 Rubber Cover 2 Bk E
9 GB/T 16674.1 M6x12 Bolt M6x12 (GB/T 16674.1) 6 GBIT 16674.1 M6x12 /N fi A 1HEE (/)
10 4UB1-44311-00 Hose Clamp 8 il B e
11 GB/T 5783 M8x25 Bolt M8x25 (GB/T 5783) 2 GBJ/T 5783 M8x25 7~ ffi Sk itz
12 GB/T 938 Spring Washer 8 (GB/T 93) 8 GBJ/T 93 8 jit{#4
13 GB/T97.18 Washer 8 (GB/T 97.1) 8 GB/T 97.1 8 “F#4 [
14 4UB1-44420-00 Middle Brake Hose Assy 1 ) 3 3% o LA
15 4UB1-44410-00 Rear Brake Hose Assy (Passenger Side) 1 Ja AT I LA
16 4UB1-44390-00 Rear Brake Hose Assy (Driver Side) 1 Jo R A A
17 4UB1-31553-00 Brake Disc, F 2 AR A
18 4UB1-32554-00 Brake Disc, R 2 JE BRI
19 4UB1-44330-00 Front Brake Caliper ASSY (Driver Side) 1 TR 2 AR dE A
20 4UB1-44340-00 Front Brake Caliper ASSY(Passenger Side) 1 i MAT AR
21 4UB1-44370-00 Rear Brake Caliper ASSY (Driver Side) 1 JE R AR E A
22 4UB1-44380-00 Rear Brake Caliper ASSY (Passenger Side) 1 Je RAT A A
23 GB/T 818 M5x30 Screw M5x30(GB/T 818) 2 GB/T 818 M5x30 -4 i Sk 4T
24 GB/T 16674.1 M8x22 Bolt M8x22 (GB/T 16674.1) 4 GBIT 16674.1 M8x22 /N fiJ A 1HgE (/)
25 4UB1-44324-00 Main Pump Brake Hose, R 1 FEBBHE U5
26 4UB1-44323-00 Main Pump Brake Hose, F 1 EHEBIBPAE G
27 4UB1-44310-20 Brake Assembly 1 O ) ) 35 8
28 4UB1-44332-00 Inside / Outside pad 4 B P L
29 4UB1-44505-00 Clamps 2 YRR R R
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-53510-00 Safty Belt (3 Point) 2 =k
2 4UB1-53550-00 Belt Lock Assy 2 R RN
3 4UB1-53501-00 Bolt 2 Yl iz 7/16x28
4 4UB1-53502-00 Spring Washer 8 o
5 4UB1-53503-00 Washer 8 PR
6 4UB1-53504-00 Nut 8 YL RE7/16
7 4UB1-53505-00 Bolt A 2 ZHMRAEA
8 4UB1-53506-00 Washer 4 e
9 4UB1-53507-00 Bolt 2 Yt A2 7/16%25
10 4UB1-53509-00 Bolt 7/16x35 2 Yt A2 7/16%35
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-52100-40 Member,Roof Frame, R 1 ROP A7 I HERE 20 1
2 4UB1-52400-00 Member,Roof Frame, L 1 ROPZ I HERE 20 1
3 4UB1-52200-00 Member, Roof Frame, Front 1 H R R A
4 4UB1-52300-00 Member, Roof Frame, Rear 1 S BRI
5 M10X1.25X45 (GB/T5789) Bolt M10x1.25x45 4 M10X1.25XA457 iy i £ [ K
6 GB/T70.1 M10X1.5X45 Bolt M10x1.5x45 8 M10X1.5X45 P 75 [ FE Sk i A
7 4UB1-53509-00 Bolt 7/16x35 2 il hg i 7/16x35
8 M10X1.5 Nut M10x1.5 (GB/T 6187.2) 8 M10X1.57% fi 6 gt
9 M10x1.25x16 (GB/T 5789) Bolt M10x1.25x16 (GB/T 5789) 4 M10x1.25x16 (GBIT 5789)75 fii: 2 fithe (k)
10 M6x16 (GBIT 5789) Bolt M6x16 (GB/T 5789) 4 M6x16 (GB/T 5789) fitid: £ st (K)
1 M10x1.25 (GB/T 6187.2) Nut M10x1.25 (GB/T 6187.2) 8 M10x1.25 (GB/T 6187.2)7 ffiid: 24 1l F 4 £
12 4UB1-70210-10 Rear View Mirror, R 1 i E AL
- 13 4UB1-70220-10 Rear View Mirror, L 1 Je e B AL
14 4UB1-53504-00 Nut7/16 2 Pl RE7/16




REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-55100-00 Front Bumper 1 T PRBAT e 4 A
2 GB/T 5789 M8x25 Bolt M8x25 (GB/T 5789) 4 GB/T 5789 M8x25 /N ik gk (K)
3 4UB1-76001-00 Bumper Plug 2 TREGATHE &
4 4UB1-80202-00 Winch Motor Assy 1 LA B
5 4UB1-X8020-20 Winch Relay 1 e ek
6 GB/T 5789 M6x30 Bolt M6x30 (GB/T 5789) 4 GB/T 5789 M6x30 7~ ik g (K)
7 GB/T 6187.1 M6 Nut M6 (GB/T 6187.1) 4 GB/T 6187.1 M6 7~ A1~ [ F AR 1k
8 4UB1-X8020-21 Cable (Winch Relay - Battery) 1 A (St 4k A g —r D
9 4UB1-X8020-22 Cable (Winch Relay - Motor) 1 A (St 4k A g —rL)
10 GB/T 16674.1 M8x25 Bolt M8x25(GB/T 16674.1) 6 GBIT 16674.1 M8x25 /N ffik A THIEk: (/N
11 GB/T 6187.1 M8 Nut M8 (GB/T 6187.1) 6 GB/T 6187.1 M8 7~ A1 % [ F AR £
12 GB/T 5789 M6x16 Bolt M6x16(GB/T 5789) 2 GB/T 5789 M6x16 7~ ffiik >4 [HE#:(X)
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-35610-00 Bar ,Stabilizer 1 T
2 4UB1-35602-00 Bush.Stabilizer 2 Mt E e
3 4UB1-35601-00 Clamp, Stabilizer 2 ) R AT 41
4 GB/T 5789 M8x20 Bolt M8x20 (GB/T 5789) 4 GB/T 5789 M8x20 7~ ik gk (K)
5 GB/T 6187.2 M10x1.25 Nut M10x1.25 (GB/T 6187.2) 4 GB/T 6187.2 M10x1.25 7N ffiid: 41 [ 4% B}
6 4UB1-35630-00 JOINT, STABILIZER R 1 TR A A BR SR A
7 4UB1-35620-00 JOINT, STABILIZER L 1 AR e AT 72 BR S AT
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-80206-00 Head Light (LED), L 1 i T (LED)
2 GB/T 845 ST4.2x13 Screw ST4.2x13 (GB/T 845) 10 GB/T 845 ST4.2x13 - Hlifif Sk H HERET
3 Q397A ST4.2 Spring Nut ST4.2 (Q397A) 4 Q397A ST4.2 [Tt Jy 48
4 4UB1-80205-00 Head Light (LED), R 1 A7 T AT (LED)
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-70602-00 Extension Roof 1 JIESie ]
2 GB/T 16674.1 M8x30 Bolt M8x30 (GB/T 16674.1) 2 GBI/T 16674.1 M8x30 7~ ffiik 2 IR (/h)
3 4UB1-14402-00 WATER TANK RUBBER CUSHION 12 TKFE G
4 GBIT 6187.1 M8 Nut M8 (GB/T 6187.1) 18 GBIT 6187.1 M8 7 fij i 24 [fi 1 it}
5 GB/T 16674.1 M8x40 Bolt M8x35 (GB/T 16674.1) 2 GBIT 16674.1 M8x35 7~ LR (M)
6 GB/T 16674.1 M8x55 Bolt M8x55 (GB/T 16674.1) 10 GBIT 16674.1 M8x55 7~ LR (M)
7 GB/T 16674.1 M8x20 Bolt M8x20 (GB/T 16674.1) 2 GBI/T 16674.1 M8x20 7~ ffiik 24 IR (/h)
8 4UB1-52600-00 Extension Roof mounting Frame 1 KT 2 e S A
9 4UB1-15101-00 MOUNTING BUFFER RUBBER A 12 PER= e A =2 4N
10 4UB1-70603-00 Plain @8x30*2 12 08x30%2# J
1 GBIT 16674.1 M8x65 Bolt M8x65 (GB/T 16674.1) 2 GB/T 16674.1 M8x65 75 /i i 2 fiike (/h)
12 4UB1-52610-00 Extension Roof Holder (L) 1 KT S 2Rt s 4 e
13 4UB1-52620-00 Extension Roof Holder (R) 1 KT 2R s i A
REF. NO. PART NO. PART NAME QTY PART NAME
1 4UB1-70710-00 Windshield ASSY 1 HRIRESEM
2 4UB1-70720-00 Windshield Hold Hoop 6 RIS
3 4UB1-70810-00 Mesh Door (L) 1 i (%)
4 4UB1-70820-00 Mesh Door (R) 1 W7 (A7)
5 4UB1-70821-00 Safety Net Buckle 10 PRS0
6 GB/T 5789 M6x16 FLANGE BOLT M6X16 10 GB/T 5789 M6x 16 7\fiE=MHIg& (X)
7 GB/T 6187.1 M6 NUT M6 10 GB/T 6187.1 M6 7"faiZ=HEE IR




REF. No. [PART No. PART NAME QTY PART NAME
1 4UB1-61050-00 Backrest Assy 1 JE AR A
2 4UB1-61010-00 Rear Passenger, Bracket 1 J IR P SR AE B2 e 4L A
3 4UB1-61020-00 Seat cushion 1 JRE
4 4UB1-61021-00 Rear Seat Frame 1 Jr RIS
5 4UB1-61022-00 Rear Seat Frame 1 JAE R JEC AL
6 4UB1-61080-00 Pedal Plate ASSY 1 IR P A
7 4UB1-61060-00 Middle Armrest 1 W R T
8 GB/T 5789 M10x1.25x45 Bolt M10x1.25x45 (GB/T 5789) 2 GBIT 5789 M10x1.25x45 75 ik A IR FE(K)
9 GB/T 6187.1 M10x1.25 Nut M10*1.25 (GB/T 6187.1) 2 GB/T 6187.1 M10x1.25 7~ f1iJ: >4 [fi FH BiiR £
10 4UB1-61030-00 Support Connecting Tube ASSY 1 U SRR
11 GB/T 5789 M8x40 Bolt M8x40 (GB/T 5789) 14 GB/T 5789 M8x40 7~ ffiiki 4 Tl #:(K)
12 4UB1-86901-00 Reverse Camera 1 [HEEEIE SN
13 4UB1-59700-00 Rear Towing Frame 1 JE R S B AR AR Bk
14 4UB1-61076-00 Pedal, Linkage 2 JE PR RN AR 2 AL
15 4UB1-61802-00 Bushing 2 BB
16 GB/T 16674.1 M8x25 Bolt M8X25(GB/T 5789) 2 GBIT 16674.1 M8x25 7~ ff1ik 4 [l ke
17 4UB1-63001-00 Pin Axle 2 DR 2 A
18 GBIT 623 4x75 B Pin 4x75 2 GBIT 623 4x75 B!
19 4UB1-53520-00 Safty Belt (2 Point) 2 W 05 e e A
20 GBJ/T 5789 M8x20 Bolt M8X20(GB/T 5789) 2 GB/T 5789 M8x20 7~ ffiiki 4 Tl #: (k)
21 4UB1-61040-00 Rear Center Arm rest Holder Assy 1 Ja T S
22 GBI/T 5789 M8x50 Bolt M8x50 (GB/T 5789) 2 GB/T 5789 M8x50 7~ ffi ik 4 [l #: (k)
23 GBJ/T 5789 M8x80 Bolt M8x80 (GB/T 5789) 2 GB/T 5789 M8x80 7~ ffiiki * [Hilg#4:
24 4UB1-61071-00 Rear Foot rest Plate Rack, L 1 J& 2 B S 4R
25 4UB1-61072-00 Rear Foot rest Plate Rack, R 1 JE A RS S A
26 4UB1-61073-00 Foot rest Dam-board 1 SRR
27 GB/T 973 M6x16 Screw M6x16 (GB/T 973) 5 GBI/T 973 M6x16 |-l K i SkUR4T




L]
¢ H\U\z\
1 f - . -
*» R A2y G 5P
§ NG 0 R
@ ‘ - Y = 3 £ WS o
gt ~ - = g
al Y £ 7
3 1 { b 5
¥ (i g &
e hy 48 x @
» AL 4 e
45 Rt
3 2
o
= ,:‘l"‘.
I -*
[ [} : i
— |l , T -
¥ | m
: i et
> I | d =

=

REF. NO. PART NO. PART NAME QTY ki UNIT PRICE
1 4UE1-63100-00 Cargo Box Assy 1 AL (SR) $238. 00
2 4UB1-63180-00 Box Cover,Front 1 ARG AL (3 $29. 46
3 GBJ/T 5789 M8x45 Bolt M8x45 (GB/T 5789) 4 GBIT 5789 M8x45 75 ffiik [l $0. 37
4 GB/T 6187.1 M8 Nut M8 (GB/T 6187.1) 15 GBI/T 6187.1 M8 /N fijik 41 F 418 £ $0. 22
5 4UB1-63170-00 Box Cover,Right 1 AT A AR LR (1) $28.25
6 4UE1-63120-00 Box Cover,Floor 1 TR () $82. 15
7 4UB1-63160-00 Box Cover,Left 1 WA 2 AR AL () $28. 25
8 4UB1-63140-00 Box Cover,Rear 1 J A (SR) $38. 35
9 GB/T 6187.1 M6 Nut M6 (GB/T 6187.1) 20 GBI/T 6187.1 M6 7~ i 41 14 g i $0. 15
10 4UB1-60113-00 Rubber Ring 4 At Yl $0. 30
11 4UB1-45503-00 Parking Handle Axis 4 BE 2R 24 $1.38
12 4UB1-63036-00 Box Cable 2 igiEvkd] $1.62
13 4UB1-63001-00 Pin Axle 2 gipeZitl $1.02
14 GB/TO1 4x75 B Pin 4x75 2 GBIT91 4x75JF 14 $0.51
17 4UB1-63010-00 Rubber Stopper 2 b E: S $0. 87
18 GB/T 6173 M8 Nut M8 (GB/T 6173) 2 GBIT 6173 M8 /~ i i it $0. 18
19 GB/T 5789 M8x20 Bolt M8x20 (GB/T 5789) 11 GB/T 5789 M8x20 /i >4 il (k) $0. 15
21 GB/T 5789 M6x16 Bolt M6x16 (GB/T 5789) 28 GB/T 5789 M6x16 /1% >4 il (k) $0. 09
25 4UB1-63026-00 Hook Plate 2 TERRT A () $1.71
26 4UB1-74409-10 Reflecting Film(Red) 4 MG (A ) $0. 08
27 4UB1-63037-0001 Plastic Sleeve 2 AR $1.79
28 GB/T 5789 M6x35 Bolt M6x35 (GB/T 5789) 4 GBIT 5789 M6x35 /11 >4 il (K) $0. 12
29 4UB1-63030-00 Holder Stick ASSY 2 TR AR AL $5. 60
30 4UB1-63002-00 Cushion rubber 2 S AR R $0. 25
31 4UB1-63192-00 Handrail 2 BRI TAT $5.08
32 4UB1-63038-00 Hook 4 piiiEnts) $1.52
33 4UB1-76876-00 Plug 50*25 4 50x25% T i3k $0. 25
34 4UB1-76877-00 Plug 25%25 2 25x25%f 13k $0. 20
35 4UB1-63281-00 Tail light Bracket 2 AT S8 $10. 62
36 4UB1-80140-10 LED Tail Light,R(Driver Side) 1 72 J 24T (LED)-Rk R $8. 18
37 4UB1-80150-10 LED Tail Light,R(Passenger Side) 1 A J5 24T (LED)-RA b $8. 18
38 4UB1-63381-00 Reverse Camera Bracket 1 {5 ZE 4545 S S B $2.31
39 4UB1-86901-00 Reverse Camera 1 5488 3k $12.38
40 GBI/T 5789 M6x12 Bolt M6x12 (GB/T 5789) 6 GB/T 5789 M6x12 /i 4 il (K) $0. 09
4 GBI/T 6175 M4 Nut M4 8 GBIT 6175 M4IZ £} $0. 15
42 GBI/T 818 M3x12 Bolt M3x12 (GB/T818) 2 GBI/T 818 M3x12 i it k4T $0. 08
43 GBI/T 6175 M3 Nut M3 2 GB/T 6175 M3#Z £} $0. 12

REF. NO. PART NO. PART NAME QTY PART NAME UNIT PRICE
1 4UE1-63100-00 Cargo Box Assy 1 BRI $228. 00
2 4UE1-63020-00 Electric Tipping 1 B ] $101. 00
3 GBI/T 5789 M10x1.25x50 Bolt M10x1.25x50 (GB/T 5789) 2 G/E\’;?Zigm%;oﬁflﬁitso $0.75
4 GB/T 6187.2 M10x1.25 Nut M10x1.25 (GB/T 6187.2) 2 GBI/T 6187.2 M10x1.25 7 fff i >4 1 F B2 £} $0. 55

REF. NO. PART NO. PART NAME QTY PART NAME UNIT PRICE
1 4UB1-70601-00 Short Roof 1 ST $49. 85
2 GB/T 16674.1 M8x25 Bolt M8x25 (GB/T 16674.1) 4 GBI/T 16674.1 M8x25 /5 fiik Tk (/) $0. 18
3 4UB1-78103-00 Bush, Roof 4 Tiihl 22 e dt & $0. 49
4 4UB1-77602-00 Rubber, Roof 4 OB %2 B 2 M AR B $0. 15
5 GBIT 6187.1 M8 Nut M8 (GB/T 6187.1) 4 GB/T 6187.1 M8 /N fiiik 24 1M [ §iR £} $0. 22

REF. No. |PART No. PART NAME QTY PART NAME UNIT PRICE
1 4UB1-59600-00 Rear Towing Frame 1 JEA A A $10.97
2 GB/T 5789 M12x1.25x85 Bolt M12x1.25x85 (GB/T 5789) 2 GB/T 5789 M12x1.25x85 / ff1i2: >4 il (K) $0. 92
3 GB/T 6187.1 M12 Nut M12 x1.25(GB/T 6187.1) 2 GB/T 6187.1 M12 75 ik 24 1M F 98 &) $0. 40
4 4UB1-59101-00 Ball Head 1 2"Bk3k $7.75
5 4UB1-59102-00 Fixed pin 1 & & 8 $2.31
6 4UB1-59105-00 R Pin 1 R 1434 $0. 31
7 4UB1-59104-00 Nut 1 BRSLBURIRE $0. 69
8 GB/T93 26mm Spring Washer 1 HWERE $0. 46
9 4UB1-59103-00 Tow bar 1 HBEE $7.08
10 4UB1-59100-00 Tow Hitch Assy 1 JEHE A B R $21.54

REF. NO. PART NO. PART NAME QTY PART NAME UNIT PRICE
1 4UB1-71171-00 Front Fender, L 1 $8.14
2 4UB1-71181-00 Front Fender, R 1 HIFE AT PSR $8.14
3 GB/T 973 M6x16 Screw M6x16 (GB/T 973) 10 GB/T 973 M6x16 5+ K i Sk #84T $0. 09
4 4UB1-71291-00 Rear Fender, R (Box version only) 1 JEAEIRAR (PR SRR AR ) $15.92
5 4UB1-71271-00 Rear Fender, L (Box version only) 1 JEZEREIRAR (PR BN AR ) $15.92
6 GB/T 973 M6x16 Screw M6x16 (GB/T 973) 12 GB/T 973 M6x16 5 K i Sk #84T $0. 09
7 Q397A ST4.2 Spring Nut ST4.2 (Q397A) 4 Q397A ST4.2 19U /g it $0. 18
8 GBIT 845 ST4.2x13 SCREW ST4.2x13 (GB/T 845) 4 GB/T 845 ST4.2x13 51 3k [ BT $0. 04




